Model No. LM2300 230MM ELECTRIC LAWN MOWER

A

Page 1/2



Model No. LM2300 230MM ELECTRIC LAWN MOWER

2
0%
S5
2SI
ZIGILAISLALLS
SREESIIILK.
IR

N

——
S

S~
<

—
—

—

SN

2y

AR R 3
ZRISLIREZRGAZS
SRELLRLIILRE
SRR

LR
R
5

Page 2/2



Model No. LM2300 230MM ELECTRIC LAWN MOWER Page 1/3
Item Parts No. Description IC| QTy N/O Opt. 1 Opt. 2 NOTE
001 452565-2 TOP COVER 1
002 265995-6 TAPPING SCREW 4X18 4
003 869283-9 LM2300 NAME PLATE 1
004 141367-8 COWLING COMPLETE 1
c10 890545-4 CAUTION LABEL 1
005 265995-6 TAPPING SCREW 4X18 2
006 187034-1 LEVER CASE SET 1
D10 INC. 8
007 452574-1 LOCK OFF BUTTON 1
008 187034-1 LEVER CASE SET 1
D10 INC. 6
009 231418-6 COMPRESSION SPRING 9 1
010 265577-4 HEX HEAD BOLT M6X16 2
011 257669-3 SLEEVE 6 2
012 346389-5 FRONT PLATE 1
013 911110-7 PAN HEAD SCREW M4X8 1
014 346388-7 LEVER PLATE 1
015 424392-7 FILTER 1
016 256870-7 ROD 8 1
017 452566-0 WHEEL 120 2
018 253835-0 FLAT WASHER 8 2
019 961004-6 RETAINING RING S-8 2
020 452582-2 CAP 2
021 452571-7 DECK 1
022 265995-6 TAPPING SCREW 4X18 4
023 911118-1 PAN HEAD SCREW M4X12 1
024 140865-9 INDICATOR COMPLETE 1
c10 892544-2 CAUTION LABEL 1
025 262532-7 RUBBER SLEEVE 5 2
026 266192-7 TAPPING SCREW 4X14 2
027 253874-0 FLAT WASHER 4 2
030 194968-1 CARBON BRUSH CB-64 1
031 643552-4 BRUSH HOLDER 5-8 2
032 911258-5 PAN HEAD SCREW M5X35 3
033 267438-4 FLAT WASHER 5 3
034 261104-5 RUBBER WASHER 12 3
035 424393-5 RUBBER SLEEVE 12 3
036 452568-6 MOTOR HOUSING 1
037 210024-0 BALL BEARING 608LLU 1
038 681644-1 INSULATION WASHER 1
039 513818-5 ARMATURE ASS'Y 220-240V 1
D10 INC. 37,38,40
040 211138-8 BALL BEARING 6001LLU 1
041 625838-8 FIELD 220-240V 1
042 452567-8 BEARING COVER 1
043 265995-6 TAPPING SCREW 4X18 4
044 266044-2 TAPPING SCREW 5X60 2
045 922306-5 HEX. SOCKET HEAD BOLT M6X10 2
Please order the parts with a part number. Print Date 2018/04/03
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046 240128-4 FAN 165 1
047 224440-0 OUTER FLANGE 1
048 266024-8 HEX. SOCKET HEAD BOLT M6X20 1
049 346390-0 UNDER COVER 1
050 416016-9 ROLLER 8-229 1
051 140867-5 REAR COVER COMPLETE 1
c10 892547-6 INDICATION LABEL 1
C20 892499-1 CLEAR LABEL 1
052 256869-2 ROD 8 1
053 265995-6 TAPPING SCREW 4X18 4
054 187250-5 GRIP SET 1
c10 890544-6 INDICATION LABEL 1
D10 INC. 63
055 233068-3 COMPRESSION SPRING 6 2
056-1 453185-5 LOCK OFF LEVER 1
057 233068-3 COMPRESSION SPRING 6 1
058-1 453186-3 SWITCH LEVER 1
059 651943-5 SWITCH DMC-1215-7 1
061 652798-1 CURRENT RELAY 1
062 452586-4 RELAY COVER 1
063 187250-5 GRIP SET 1
c10 890544-6 INDICATION LABEL 1
D10 INC. 54
064 265995-6 TAPPING SCREW 4X18 11
065 668151-1 POWER SUPPLY CORD 0.75-2-0.15 1
066 662874-3 POWER SUPPLY CORD 0.75-2-1050 1
067 4525725 LOCK LEVER 2
068 452579-1 PIPE HOLDER 2
069 687045-1 STRAIN RELIEF 1
070 266192-7 TAPPING SCREW 4X14 2
071 331935-7 CENTER PIPE 1
072 951178-1 SPRING PIN 5-40 2
073 452580-6 HOLDER 2
074 424391-9 LOCK RUBBER 2
075 452577-5 UPPER STOPPER R 1
076 452584-8 UPPER STOPPER L 1
077 135470-5 UPPER PIPE A'SSY 2
D10 INC. 81
078 135471-3 LOWER PIPE R ASS'Y 1
D10 INC. 75
079 135472-1 LOWER PIPE L ASS'Y 1
D10 INC. 76
080 266192-7 TAPPING SCREW 4X14 4
081 452578-3 LOWER STOPPER 2
082 921356-7 HEX. BOLT M6X35 2
083 253804-1 FLAT WASHER 6 2
084 257690-2 SLEEVE 6 2
085 452573-3 JOINT 2
Please order the parts with a part number. Print Date 2018/04/03
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086 165632-1 BUCKET FRAME 1
087 452583-0 BUCKET 1
A01 154511-8 CORD HOLDER COMPLETE 1
A02 331481-0 ROD 6 1
A03 783217-7 HEX. WRENCH 5 1
A04 792085-7 WEED CUTTER 230 1
A05 661905-5 EXTENSION CORD 0.75-2-10.0 1
Please order the parts with a part number. Print Date 2018/04/03



